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Points for Attention

The report is invalid without the special stamp for inspection and testing of the institution.

It is prohibited to copy the report partially without the approval of the institution. The duplicated
inspection and testing report without the special stamp for inspection and testing of the
institution is invalid.

The report is invalid without the signatures of main-inspector, reviewer and issuer,

The report is invalid when it was altered.

The inspection results are only applicable to the samples provided by the customer when the
inspection and testing institution is not responsible for sampling.

Please inform the institution or its superior supervision department on product quality to apply
for the re-inspection within 15 days since you received the report if you have any objection fo
the supervisory inspection results. Please inform the institution withir 15 days since you
received the report if you have any objection to the inspection results of other categories.

The report is prohibited to be used in social medium publicity by other units or individuals.
Jiangsu Center for Power Distribution Equipment Prbducts Quality Supervision & Inspection is
a branch of YangZhong Inspection and Testing Center, belonging to the same quality system.
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